
 
 

 

  
 

AGENDA 
 

CITY COMMISSION OF THE CITY OF WARRENTON  
REGULAR MEETING 

January 26, 2021– 6:00 P.M. 
Warrenton City Commission Chambers – 225 South Main Avenue 

Warrenton, OR 97146 
 

 
Public Meetings will be conducted in the Commission Chambers with a limited seating 
arrangement.  To adhere to social distancing recommendations, meetings will now also be audio 
and video live streamed. Go to https://www.ci.warrenton.or.us/administration/page/live-stream-
public-meetings for connection instructions.  
  
1.     CALL TO ORDER 
 
2.     PLEDGE OF ALLEGIANCE  
 
3.     CONSENT CALENDAR  

 
A. System Development Charges Annual Report – FYE 6.30.2020 
B. Library Director’s Quarterly Report 
[...]
7.3.1 Discussion of Permit Limits ............................................................................................... 26

7.3.2 Discussion of Other Schedule A Requirements.................................................................^?

7.4 Schedule B ~- Minimum Monitoring and Reporting Requirements......................................... 28

7.5 Schedule C- Compliance Schedules and Conditions............................................................... 29

7.6 Schedule D - Special Conditions ............................................................................................. 29

7.6.1 Inflow and Infiltration......................................................................................................... 29

7.6.2 Emergency Response and Public Notification Plan........................................................... 29

7.6.3 Recycled Water Use Plan ................................................................................................... 29

7.6.4 Exempt Wastewater Reuse at the Treatment System ......................................................... 30

7.6.5 Wastewater Solids Transfers ............................................................................................. 30

7.6.6 Engineering Design Specifications..................................................................................... 30

7.6.7 Operator Certification......................................................................................................... 30

7.6.8 Industrial User Survey........................................................................................................ 30

7.6.9 Outfall Inspection ............................................................................................................... 30

7.7 Schedule E- Pretreatment...................................................................................................... 30

NPDES Permit Fact SJicet Template Version 1.0 Page 2



7.8 Schedule F--NPDES General Conditions............................................................................... 31

Appendix A: Wastewater Treatment Diagram.................................................................................. 32

Appendix B: Reasonable Potential Analysis ...................................................................................... 33

Appendix C: Anfidegradation Review Sheet ............^^,,,^............................................................. 37

Appendix D: Operator Certification Checklist.................................................................................. 43

Figures
Figure 1: Facility Location ....................................................................................................................... 6

Tables
Table 1: Flow Statistics forCityofWan'cnton Sewage Treatment Plant.............................................. 7

Table 2: Summary ofOutfall 001 ............................................................................................................ 9

Table 3: Water Quality Limited Parameters........................................................................................... 10

Table 4: Biosollds Pollutant Concentrations in mg/kg Dry Weight....................................................... 14

Table 5: Bmsollds Nutrient Conventional Parameters in % Dry Solids (pH in S.U)............................ 15

Table 6: Class B Pathogen Requirements............................................................................................... 15

Table 7: Processes to Significantly Reduce Pathogens (PSRP) Listed in Appendix B of 40 CFR Part 503
15

Table 8: Vector Attraction Reduction Options....................................................................................... 16

Table 9: Comparison of Federal Secondary Treatment and Basin Standards........................................ 18

Table 10: Summary of Tools to Calculate WQBELs............................................................................. 20

Table 11: Testing Requirements for Publicly-Owned Treatment Works............................................... 21

Table 12: BOD5 and TSS Limits.......................................................................................................

Table 13: BOD5 and TSS Limits............................................................................................................ 25

Table 14: Limits for Additional Parameters......................................................................................... 26

NPDES Permit Pact Sheet Template Version 1.0 Page 3



1.0 Introduction

The Department of Environmental Quality (DEQ) proposes to renew the National Pollutant Discharge
Elimination System (NPDES) wastewater permit for City ofWarrenton Sewage Treatment Plant
located at 105 NE 5th Street, Warrenton, OR 97146. This permit allows and regulates the discharge of

treated domestic wastewater to the Columbia River. The purpose of this permit fact sheet is to explain
and provide justification for the permit.

The Federal Water Pollution Control Act of 1972 (also known as the Clean Water Act) and its

subsequent amendments, as well as Oregon Revised Statutes (ORS 468B.050), require a NPDES
permit for the discharge ofwastewater to surface waters. This proposed permit action by DEQ
complies with both federal and state requirements.

2.0 Permit History

2.1 Issuance, Renewal and Modifications

The current NPDES Permit expired on Dec. 31, 2017. DEQ received renewal application number
954148 from the City ofWarrenton Sewage Treatment Plant on Jul. 5, 2017. Because the permittee
submitted a renewal application to DEQ in a timely manner, the current permit will not expire until
DEQ takes final action on the renewal application as per OAR 340-045-0040.

2.2 Compliance History

There were two compliance issues identified for the City of Warrenton Sewage Treatment Plant. The
city received warning letter on May 24, 2017 for a violation of the pH limit in the current permit. The
second was a warning letter dated Jan, 14, 2020 for not sampling the effluent.

3.0 Proposed Revisions to Permit

The proposed permit contains the following substantive changes from the 2013 permit:

• Schedule A - An updated Thermal Load limit based upon the Columbia River Temperature TMDL

• Schedule B - Updated monitoring requirements with electronic reporting requirements, also added
monitoring for toxic pollutants as per 40 CFR part 1 36.

• Schedule C-N/A

• Schedule D - Updated requirements for Recycled Water, and Industrial User Survey

• Schedule E-N/A

• Schedule F - Updated to the July 2015 version

4.0 Facility Description

4.1 Wastewater Facilities Description

The City ofWarrenton owns and operates a wastewater treatment facility that processes sewage from
municipal population of 8000 Equivalent Dwelling Unit (EDU), including Fort Stcvens State Park,
several RV parks and commercial properties.

NPDES Permit Fact Sheel Template Version 1.0 Page 4



The City of Warrenton s wastewater facility operated with a facultative lagoon system since the late
1960s. Even though improvements and modification were made to the treatment system, the lagoons
remained overloaded. The City ofWan'enton received several Notices ofNoncompliance due to failure
to meet effluent permit limits. At that time, the City ofWarrenton and DEQ recognized the facility
would continue to have difficulty meeting permit limits due to the overload. As a result a Mutual
Agreement and Order (MAO) was entered into with DEQ. Under the MAO, the City ofWarrenton
completed their facility planning which takes into account the existing and projected 20-year
population of service area. The Facility plan for the City ofWan'enton included an increase in capacity
and an upgrade to the existing treatment system, and was approved on December 3, 2002, The City of
Warrenton's newly upgraded Treatment Plant became operational under the new Sequence Batch
Reactor (SBR) system on June 2006.

Sequencing Batch Reactor (SBR)
The influent structure consists of fine screening and grit removal followed by flow measurement with
an uhrasomc transducer in the partial flume. From the influent structure, the flow enters a valve vault

with motorized automatic valves. The valves divert the flow to one of the three SBR aeratlon basins by
gravity flow. For this facility, the average design dry weather flow is 0.99 million gallons/day (MGD).
The current actual maximum average annual flow for the past two years, is 0.91 MGD in 2015 and
1.03 MGD in 2017. The treatment process is Activated Sludge - Sequencing Batch Reactor (SBR). The
SBR plant was constructed on top of an existing facultative sewer lagoon site. In the SBR, the aeration,
sedimentation and clarification are carried out in the same tank. The SBR system has five steps that are
carried out in sequence. 1) Fill, 2) react (aeration), 3) settle (sedimentation / clarification), 4) draw

(decant) and 5) idle.

Each basin has a diffused-air system, two high speed down-force surface mixers, effluent decanters
with variable discharge rates, and waste sludge pumps. Five blowers on a single manifold provide
aeration for all three SBRs; and are controlled by in-line dlssolved-oxygen meters. The SBRs remove
biochemical oxygen demand and nitrogen in the same basin utilizing alternating aeration and mixing
regimens. The SBR batch process is 5 cycles per day per basin during summer months when loadings
are high and flow is low. In the winter months when flow is higher, basins will operate at 6 cycles per
day per basin to process more water on normal cycles. When flow is above the peak wet weather day
flow, the process will switch to 8 cycles per day per basin and provide continuous discharge over 24
hours.

Disinfection
Treated efflucnt flows by gravity to UV disinfection channel, prior to discharge. This structure is
equipped with three module UV disinfectlon system, effluent flow measurement, and effluent
composite sampler. Disinfection is achieved with low pressure high intensity UV disinfection system.
Following disinfection, the treated effluent is pumped through the outfall pipe to the shipping channel
into the Columbia River.

Sludge wasting from the SBR usually occurs during decant or idle sequence. Wasted sludge will be
stored in one of two sludgc holding lagoons.

Wan'enton's WWTP is currently designated a minor domestic wastewater discharge!' under NPDES
rules. Although the average dry weather design flow is above 1 MGD the plant remains a minor
domestic discharge!'. However, DEQ will require that this classification be reevaluated during the next
permit cycle. Therefore, the city will be required to perform all of the monitoring requirements for a
major discharger. Designation of major and minor discharge!' is based on design and average dry
weather flows, with 1 MOD average dry weather flow (ADWF) being the delineation. In this case,
Warrenton WWTP's wet weather design flow and ADWF are 1 .5 MOD and 1.0 MOD respectively to
calculate the TBELs and the facility is still considered a minor for this permit cycle.

NPDES Permit Fact Sheet Template Version 1.0 Page 5



Columbia Rfver

Gdrruthefs
Pari< .'

-^ -•• 1 » WIi .i-V
n'.r":<.. ^! ' l^^l<'i^

fc't.T
-̂

warremon uuuaii uui

(75-foot diffuser with
15, 5-inch ports and 2-

Inch terminal port
210=10 feet; RMZ=100
fact)

Location of
Propoted Oregon
LNG Pier (about
2,500 feet from
Warrenton

Outfatl 001]

'/^^' '
^.^
r^> ;

Alder Creek
)f^^^."'.

•^^:

l^';.~'""t-'.'
< ' < -I

Warrenton

Publicly Owned
Treatment Works

(

Location of Proposed
Oregon LNG Terminal

i/^m
Figure 1: Facility Location

4.2 Outfalls

Treated wastewater is discharged to Columbia River. The outfall consists of an 18-inch diameter
pipeline extending 4400 feet to the river. The pipeline lies beneath the tide flats of Alder Cove,
terminating with 75 feet long and 15-port diffuser. The end of the pipe is located in the deep channel of
the Columbia River Estuary at the depth of approximately 30 feet NGVD (National Geodetic Vertical
Datum). This is located approximately at 46.191136, -123.915860. Treated effiuent is pumped through
the outfall pipe after UV treatment is complete. The City ofWan'enton outfall is shared with Pacific

Coast Seafood combining wastewater flows in to a joint outfall in the Columbia River.

4.3 Sewage Collection System

The facility's collection system feeds from thirty-one pump stations to the plant influent through four
force mains. This includes 5 additional pump stations for the Shoreline Sanitary District. The city also
collects and treats wastewater from Fort Stevens State Park, The Port ofAstoria regional airport
(including the Coast Guard), and the Shoreline Sanitary Sewer District.

As collection systems age, the pipes develop cracks, allowing the infiltratlon ofgroundwater.
Stormwater may also enter the system. Though no longer allowed under current plumbing codes, in the
past it was common to connect stormwater drains directly to sewers. The entry of groundwater and
stormwater into the collection system is known as infiltration and inflow, or I/I for short.

NPDES Permit Fact Sheet Template Version 1.0 Page 6



When a collections system experiences excessive I/I, most of the flow that makes it to the treatment

plant may in fact be stormwater or groundwater that by itself docs not require treatment. This can
result in the following:

• Overflows from the sanitary sewer system when it rains. These are referred to as SSOs (sanitary

sewer overflows).

• The release of untreated or partially treated sewage from all or a portion of the treatment plant.
Such a release is termed a bypass. Bypasses may be necessary to avoid damaging the plant.

• Increased operation and maintenance costs.

The ratio of wet weather to dry weather flows measured at the treatment plant is an indication of how
much I/I is occurring in the collection system. This information is summarized below.

Table 1: Flow Statistics for City of Warrenton Sewage Treatment Plant

Water Quality
Standard

Aquatic Life,
Acute (1Q10)

Aquatic Life,
Chronic (7Q 10,
30Q5)

Velocity
Statistic

10th%

50th%

ft/s
0.26

0.45

Dilution SummarySummary - Dry Weather

Effluent Flow (mgd)
Statistic

D ADWDF x PF
Max Daily Avg

D Other

a ADWDP x PF
Max Daily Avg

D Other

Flow
2.5

1.8

Dilution

10

47

Location

ZID

MZ

ADWDF = Average dry weather design flow
PF = Peaking factor
Comments: Warrenton flow data from 2019:
0.8 mg. Assumed monthly max of 1.2 m^

,019: Dry weather monthly max ^
gd and monthly average of 1.0 mgi

1.3 mgd, monthly avg ==

I for Pacific Seafood.

DEQ recognizes that it is not practical to attempt to build and operate treatment plants and collection
systems so as to eliminate any and all bypasses or overflows, and that at some point, attempts to do so
represent a poor investment of public funds. Therefore, DEQ is interested in encouraging communities
to reduce the rate at which SSOs and bypasses occur. To this end, the permit requires the following:

• The municipality must develop a program to reduce I/I and submit a progress report on an annual
basis (see Schedule D, Condition 1).

• The municipality must develop and maintain an emergency response and public notification plan to
cover bypass and SSO events (Schedule F, sections B.7 and B.8).

The municipality must report all SSOs and bypasses (Schedule F, sections B.6, B.7 and B.8).

4.4 Recycled Water

The permit holder does not currently operate a recycled water program and does not intend to do so
during the term of this permit.

NPDES Permit Fact Sheet Template Version 1.0 Page?



4.5 Wastewater Solids

The purpose of this section is to describe and document how wastewater solids are handled in the
treatment plant. The term wastewater solid includes sewage sludge and biosolids. Sewage sludge refers
to solids from primary, secondary, or advanced treatment of domestic wastewater that have not been
treated or determined to be suitable for land application as fertilizer or soil amendment. The term